SADR 312

AAAAAAAAAAAAAAA






Section T - PARTS
BOOM ASSEMBLY




PR BEEE R R AR

Al R B A

JP3T3DIEE B 4 H &

FE e K Description HE
1 101020001 — B R INNER BOOM WELDMENT 1
2 |YHM105 EEEHERS SLIDE PAD 5 4
3 |GB2673-86 | 7S MAYTKIZETMBX20 |BOLT, M8X20 4
4 109031001 {45 Yol G BT SHAFT, EXTEND CYLINDER,ROD END | 1
5 |GB894. 1-86 |3tk E25 SNAP RING 32 4
6 |GB894.1-86 |FHIEF4ETO SNAP RING 70 2
7 101020002 TR B R BOOM SWIVEL ASSEMBLY 2
8 |GB8918-1996 |117ZBB6X19+FC16704R4£%8 [WIRE ROPE, 11ZBB6X19+FC1670 2
9 101050001 SR AR S ik CABLE TENSIONER 2
10 {GB6170-86 IEEEM10 NUT, M10 4
11 |GB93-87 FAEEEE 10 LOCKWASHER 10 ° 14
12 |GB97. 1-85 SEEPE 10 FLAT WASHER 10 8
13 [GB5783-86 75 F I FEM10X30 SCREW, M10X30 7
14 {GB97. 1-85 S 12 FLAT WASHER 12 18
15 [GB93-87 FRER R 12 LOCKWASHER, 8 17
16 {GB5783-86 75 F IBAEM12X30 SCREW, M12X30 16
17 [JP0O1 (FXP=) B WINCH, PRODUCED IN SHAOGUAN 2
18 101050006 AT Sz JE 28 BRACKET, CONTROL LEVER 2
19 {GB5783-86 HEAEMEX18 SCREW, M8X18 6
20 |GB93-87 oL A BB 8 LOCKWASHER, 8 6
21 |GB6170-86  |4ZHRFMS NUT, M8 6
22 |GB882-86 BZY £H%H8X35 B TYPE PIN, 8X35 2
23 |GB91-86 443, 2X14 SHLIT-PIN, 3. 2X14 )
24 101050003 IRAL Y SCREW FORK 2
25 |GB6170-86 PEREMI2 NUT, M12 2
26 101050004 = BUSHING 2
27 |GB71-1985  |JFFilisfiis X e 424TM8X12  [BOLT, M8X12 2
28 (01050005 R4 COMPRESSION SPRING 2
29 (01050007 AT CONTROL LEVER 2
30 [01010004 — B SR OUTER BOOM WELDMENT 1
31 109031002 fHR 48 Yo T 5 4 SHAFT, BOOM EXTEND CYLINDER,BASE | 1
32 |SF-2-3530 | yhiAE BEARING BUSHING 2
33 |GB1152-79 YHARME GREASE FITTING, M6 7
34 |GB894. 1-86  |#4[El35 SNAP RING 35 6
35 (09031005 7 B R B 45 SHAFT, CONNECT WITH THE BOOM 2
36 |GB95-85 SEEE 10 FLAT WASHER 10 6
37 |GB5783-86 75 BB AEM10X25 SCREW M10X25 4
38 101013001 kA Y an MASTER LINK 2
39 |YHHO004 M SPRING 9
40 101013002 a0 WASHER 2
41 |GB6179-86 BEREM12 NUT M12 2
42 |GB91-86 442, 5X20 SPLIT-PIN, 2. 5X20 2
43 101010003 FRAT AR LOCK PLATE i




44 |GB5783-86 75 F IEAEM10X20 SCREW, M10X20 2

45 102050002 T mEL ETAE PIN BUSHING, LIFT CYLINDER 8

46 109031006 75 g yRh &L SHAFT, LIFT CYLINDER, UPPER 1

47 109031007 AR VH &L T 4 SHAFT, LIFT CYLINDER, LOWER 1

48 109031008 Y18 YL SHAFT, FOLD CYLINDER, UPPER 1

49 09032007 7 2 WL T A Sl SHAFT, FOLD CYLINDER, LOWER 1

50 |GB5783-86 75 FNBAEML0X 15 SCREW M10X15 1

51 [01010005 B o A R 2 SLIDE PAD, LOCK PLATE 4

52 |GB869-86 UL ETM8X24 RIVET M8X24 8

53 |YHM301 TR CIRCLE STOP PLATE 2

54 |GB894. 1-86  |1Y4[El55 SNAP RING 55 1

55 (09032006 HUL PIVOT PIN 1

56 [GB1152-79 | HiARM8X1 GREASE FITTING, M8X1 1

57 |GB95-85 SR 12 FLAT WASHER 12 1

58 |GB5783~-86 75 FE I AEM12X25 SCREW, M12X25 1
' SHAFT, UNDERLIFT EXTEND

59 109032008 1B & Vil R B8 CYLINDER, ROD END 1

60 |GB894. 1-86  |34E26 SNAP RING 26 2

SHAFT, UNDERLIFT EXTEND

61 [09032009 R 48 Y 4R CYLINDER, BASE END

62 |GB893.1-86 |#4FE32 SNAP RING 32

63 102010004 o2 —B Bk OUTER UNDERLIFT

64 |GB2673-86 JEETM8X12 BOLT M8X12

65 102010007 L IRATAR TOP LOCK PLATE

66 |GB2673-86 JEATM6X18 BOLT M6X18

67 |YHM102 T EERR 2 FLAT SLIDE PAD 2

68 102010006 IR LOCK PLATE, SLIDE PAD

69 |YHM201 [R5 EEHE F 1 SLIDE PAD 1

70 102020002 & B B INNER UNDERLIFT

71 [JP80SB-99010(+F B /E3E B A, CROSSBAR WELDMENT

72 |ZBJ22 002-88 |0J% 35502500 0-RING WASHER, 35502500
73 |80SBA-9900019 - % &% 4k PIVOT PIN, CROSSBAR

74 |80SBA-990001 1117 H & LOCK WASHER

75 |GB819-85 BEETM10X14 BOLT M10X14

76 |12063004 +FEE WHEEL GRID

77 |YHX003 EEEkis] PIN

78 |YHHOO01 E4arRE] COMPRESSION SPRING 1
79 |YHQOO1 FHE SLIDE LOCK HANDLE KNOB
80 |GB119-86 £ A4X35 PIN A4X35

81 |12063005 LAV BRIEEE L TYPE WHEEL RETAINER




Section VI - PARTS
Hydrgulics




Section VI - PARTS [ 1]
Boom and Under-lift Hydraulics




58 FA-WE
1
R 2K Description W
1 10070009 TR S AE B AR HYDRAULIC RESERVOIR 1
2 |YB0O1 Vi % %% CBN2~F532-BLHL  [GEAR PUMP CBNZQ-F532-BLHL 1
3 [YMOO1 Kk JHSO WINCH MOTOR JH80 2
FER 4L © 63/ ©40 [UNDERLIFT EXTEND (YLINDER 63/
4 10010016 X 1340X 1550 D 40X 1340X 1550) 1
5 |YF201 SE4FIR08. 45. 20.03.02.35  |BALANCE VALVE 08. 45. 20. 03.02.35 | 2
B R I THIEL © 100/ @ Jgoow LIFT CYLINDER @100/ 60X
6 |10010010 60 X 368 X 577 368 X577 1
FEREH4EVH G © 63/ ©  [UNDERLIFT EXTEND CYLINDER 63/
7 110010022 40 X 600X 770 D 40X 600X 770
8 |YF006 NEEZ S IRHC-D10/6  [MUL TI HC-D10/6
2
5= RE A2 R Description &
1 |YMO01 LA E R JH80 WINCH MOTOR JHS0 2
LB 456 @63/ P40 |yNDERLIFT EXTEND (YLINDER 63/
2 110010016 X 1340X 1550 D 40X 1340X1550) 1
3 |YF201 SE4 R 08. 45. 20. 03. 02. 35 {BALANCE VALVE 08.45.20.03.02.35 | 2
7 & S YL @ 100/ @ |pooM LIFT CYLINDER 100/ ®60X
4 110010010 60 X 368 X577 368 X577 1
FLE A AEVHEL @63/ D [UNDERLIFT EXTEND CYLINDER 63/
5 (10010022 40X 600X 770 P40 X 600X 770 1
6 [YFO06 FNEEZ G IRHC-D10/6  [MUL TI HC-D10/6 1
7 1YJO03 B EELG3/8/MI6X 1.5 . [CONNECTOR G3/8/M16X 1.5 16
8 |YJ004 BB ELG1/2/M16X1.5  {CONNECTOR G1/2/M16X1.5 4
9 |YJ002 R EENEAE3/8 HINGE BOLT 3/8 4
10 | JB982-77 HEH16.5 WASHER 16. 5 8
11 [GB70-1 K SFIZRE M8X35  |NUT M8X35 8
12 |JBT1940. 1-1995 [YHAF M6 GREASE FITTING M6 4
13 JAE M k611 4100-B(504/503){HOSE 611 4100-B(504/503) 2
14 Je ¥ B 1T 1800-E (503/502)[HOSE 611 1800-E(503/502) 2
15 IR B RR8IT 1200-[3(505/505) [HOSE 8IT1 1200-[3(505/505) 2
16 AT M RSIT 1300-[4(505/505) |HOSE 8I1 1300-[4(505/505) 2
17 JRE M %611 3650-E (503/501){HOSE 611 3650-E (503/501) 2




Under-lift Hydraulics

S

ection VI - PARTS[2]



Ao — )

5 =5 T I/EH%K D RE
FE K= B Description o
1 110070010 HEATAN OIL LEVEL GAUGE 1
2 |YH/Y11l ®== FLANGE 1
3 |YH/Y105 ] WASHER 1
4 110070011 FE RN RESERVOIR WELDMENT 1
5 (10070012 EiEsL CONNECTOR 1
6 110070013 ik IN-LINE CONNECTOR 1
7 |YL0O5 QUQ2ZS JE S AIR FIL TER QUQ2 1
8 |YL003 LHN-100 X 20L[=] i & %8 |RETURN LINE FILTER LHN-100X20L | 1
9 |YH/J083 BERTREEL CONNECTOR 1
10 |JB982-77 HE#H42 WASHER 42 2
11 |JB1000-77  |#fF/SfalB2E M16X 1.5 |SCREW PLUG M16X1.5 1
12 [JB982-77 H$HHE 16 WASHER 16 1
13 |DN32 JFA] ] GATE VALVE 1
14 [YLOOL WK B v 25 WU-100 X 80| IN-LINE FIL TER WU-100X 80 1
15 & 33 1200 HOSE 33 1200 1
16 |Q67650 i HOSE CLAMP 2
17 {YJOO06 BERESLG1/2/M26 X 1.5  |CONNECTOR G1/2/M26X1.5 1
18 [YJ005 B 3LG3/8/M22X 1.5  |CONNECTOR G3/8/M22X 1.5 1
19 |YH/J041 BBk CONNECTOR 1
20 |YH/J012 BEEAM27 X 1. 5/M22X 1. 5 |CONNECTOR M27 X 1.5/M22X 1.5 1
21 Jis e 15 11 1200-B (508/508)|HOSE 1511 1200-B (508/508) 1
22 IR 84 i 12 11 2000-B (506/507){HOSE 1211 2000-B (506/507) 1
23 |YB0OO1 15 % 22 CBNa—F532-BLHL|GEAR PUMP CBNZQ-F523-BLHL 1
24 |YF006 ANEEZ IKIRHC-D10/6  |MUL TI HC-D10/6 1
25 |GB67-85 PEETMA X 12 NUT M4 X12 6
26 |GB95-85 SEHh4 WASHER 4 6
27 |GB70-85 PEETM8 X 16 NUT M8 X 16 6
28 |GB93-87 Grts LOCK WASHER 8 6
29 |GB70-85 JEETMS X 25 NUT M8X 25 4




	0722_210602172700_001-1
	0722_210602172700_001-2
	0722_210602172700_001-3
	0722_210602172700_001-4
	0722_210602172700_001-5
	0722_210602172700_001-6
	0722_210602172700_001-7
	0722_210602172700_001-8
	0722_210602172700_001-9
	0722_210602172700_001-10

